ASSEMBLY INSTRUCTIONS
SIDE CHAIR - 2PK

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed staple used in packing.
1. We recommend that you should assemble this product with the assistance of another person;
this will make assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly

purchased product correctly and efficiently.

PART LISTS
NO. DESCRIPTION SKETCH QTY
(1)| CHAIRBACK 1PC
) SEAT CUSHION
2| WITH FRAME 1PC
(3)| FRONT LEGS N 2PCS
HARDWARE LISTS
SsTT| SKETCH SIZE QTY
Al O Short bolt 1/4" x 40mm 2PCS
B | @mmmm Medium bolt 1/4" x 60mm | 4PCS
C ))J))))))))))JD Long bolt 1/4" x 75mm 4PCS
D ) Spring Washer 1/4" x 13mm | 10PCS
E @ Flat Washer 1/4" x 19mm 10PCS
F F Allen key 4mm 1PC

MADE IN VIETNAM PAGE: 1 OF 2




STEP.1 Attach the seat cushion with frame to chair back
using short bolt (A), spring washers (D), flat
washers (E), and allen key (F).

STEP.2 Attach the seat frame to the chair back using long
bolt (C), spring washers (D), flat washers (E), and
allen key (F).

STEP.3 Attach the front legs to the seat frame and using
medium bolts(B), spring washers (D), flat washers
(E), and allen key (F).

Completed

MADE IN VIETNAM

PAGE: 2 OF 2




ASSEMBLY INSTRUCTIONS
DINING TABLE

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed

staple tips can cause injury, therefore, for your protection, please remove any exposed staple used in packing.
1. We recommend that you should assemble this product with the assistance of another person;
this will make assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

PART [LISTS

NO.| DESCRIPTION SKETCH QTY
(1) | TABLE TOP @ 1PC
(2) | EXTENSION LEAF @ Ipe
(3) LEGS 4PCS

HARDWARE LISTS

SsTT| SKETCH SIZE QTY
Al oo Bolt 5/16" x 60mm 08PCS
B @ Spring Washer 5/16" x 13mm | 08PCS
C @ Flat Washer 5/16" x 19mm 08PCS
D F Allen key 4mm 1PC

MADE IN VIETNAM PAGE: 1 OF 2




STEP.2 Unlock the hinges on both sides then open the table,

put the extension leaf to the table top.

STEP.1 Attach the legs to table top using short bolt (A),

spring washers (B), flat washers (C), and ellen key (D).

STEP.3 Slowly close the table top lock the hinges on both
sides.

PAGE: 2 OF 2

MADE IN VIETNAM




ASSEMBLY INSTRUCTIONS
DINING TABLE ROUND

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed staple used in packing.
1. We recommend that you should assemble this product with the assistance of another person;
this will make assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly

purchased product correctly and efficiently.

PART LISTS
NO.|  DESCRIPTION SKETCH QTY

(1)|  TABLE TOP 1PC

2PCS

O
4
1PC
;<>a
G

2) SUPPORT RAIL

(3)| PEDESTAL

4) BASE PANEL 1PC
(5) FOOT 4PCS
HARDWARE LISTS
STT SKETCH SIZE QTY
A ))))))m)))) Long bolt 5/16" x 75mm 12PCS
B @ ommm Short bolt 5/16" x 60mm 4PCS
C O Spring Washer 5/16" x 13mm | 16PCS
D Flat Washer 5/16" x 19mm 16PCS
E F Allen key 4mm 1PC

MADE IN VIETNAM PAGE: 1 OF 2




STEP.1  Attach Support rail to Pedestal and using long bolts

(A), spring washers (C), flat washers (D), and allen
key (E).

STEP.2 Attach Support rail to the table top and using long bolts
(A), spring washers (C), flat washers (D), and allen key

(E).

STEP.3 Attach base panel to Pedestal and using short bolts (B),
spring washers (C), flat washers (D), and allen key (E).
Attach foot to base panel by rotating it from left to
right.

Completed

MADE IN VIETNAM

PAGE: 2 OF 2




ASSEMBLY INSTRUCTIONS
BUFFET/ HUTCH

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed staple used in packing.

1. We recommend that you should assemble this product with the assistance of another person;

this will make assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

PART LISTS
NO. DESCRIPTION SKETCH QTY
(1) | nurcn % ipc
(2) BUFFET % 1pC
3) LEG WITH LEVELER @ 2PCs
HARDWARE LISTS
NO. SKETCH SIZE QTY
(4) LEGS @ 2PCS
A Mending plate 2PCS
(5) SUPPORT WITH LEVELER @ IPC e
(6) TIPPING RESTRAINT /@f ISET B B Screw #3.5 x 12mm 2PCS

STEP1 Attach the legs to the buffet and rotate them
from the left to right.

MADE IN VIETNAM PAGE: 1 OF 2




ASSEMBLY INSTRUCTIONS
BUFFET/ HUTCH

STEP 2 Attach Hutch to the Buffet and using screw(B),
Mending plate (A).

Move Buffet into final position and use
Ll)?’ tipping restraint to attach to the wall.

WALL

Completed

MADE IN VIETNAM PAGE: 2 OF 2




